

# Latent Tuberculosis Infection (LTBI) B6

## MEDICATION PRESCRIPTION

### Patient information:

Patient Name (last, first): \_\_\_\_\_

Date of birth (DD/MM/YYYY): \_\_\_\_\_

Weight (lbs. or kg): \_\_\_\_\_

### Treatment regimen:

Pyridoxine (Vitamin B6) 25mg

Qty: 30

Sig: Take 1 tab once daily while taking INH

Refills:

Pyridoxine (Vitamin B6) 50mg

Qty: 30

Sig: Take 1 tab once daily while taking INH

Refills:

The CDC guidelines for LTBI treatment states that Vitamin B6 is clinically indicated while taking INH to prevent peripheral neuropathy for patients with the following conditions. Please select all that apply:

Diabetes

Renal failure

Breastfeeding

Infants on INH, receiving > 50% of nutrition via breast. Dose at 1mg/kg.

Malnutrition

Alcoholism

HIV

Increments available from MDH are 6.25mg and 12.5mg.

Seizure disorder

Pregnancy

Other (i.e. history of chemotherapy or existing neuropathy), specify:

Date of order: \_\_\_\_\_

Language preference on label (English is default): \_\_\_\_\_

Comments:

### Clinic information:

NPI (national provider identification number): \_\_\_\_\_

Provider's name (print): \_\_\_\_\_

Provider's signature: \_\_\_\_\_

Clinic name: \_\_\_\_\_

Address: \_\_\_\_\_

Phone number: \_\_\_\_\_

Fax number: \_\_\_\_\_



Minnesota Department of Health  
Tuberculosis Prevention and Control  
651-201-5414 | 1-877-676-5414  
Fax: 1-800-296-0993